
 

Approve Deny Signatures Date 

x  Bonnie Boylan 
Bonnie Boylan / Environmental Engineering Specialist March 17, 2025 

x  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager March 17, 2025 

x  Maria D. Bebenek  
Maria D. Bebenek, P.E. / Environmental Group Manager March 17, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0021709 

Facility Type Municipal APS ID 514546 

Major / Minor Major Authorization ID 1445413 

a 
Applicant and Facility Information 

a 

Applicant Name 
Birdsboro Municipal Authority –  
Berks County 

 
Facility Name Birdsboro WWTP 

[...]
See the attached response, dated October 2, 2024.  The draft renewal permit has been prepared for the current conditions.  
If the facility again proposes accepting landfill leachate, a permit amendment application would be required 
BEFORE they could proceed: there are additional pollutants in landfill leachate.  There could be Pretreatment Standards 
added to federal effluent limitation guidelines (ELGs) for municipal landfills as well [40 CFR Part 445]:   

 
As announced in the Effluent Guidelines Program Plan 15 (January 2023), the EPA has completed a detailed study 
of the Landfills category. Based on the information and data collected through this study, the development of effluent 
guidelines and pretreatment standards for landfills that discharge their leachate is warranted. The EPA intends to 
revise the existing Landfills Point Source Category ELGs to address PFAS discharge from these landfills. 
 
https://www.epa.gov/eg/landfills-effluent-guidelines 

 
 
Design flow:  
 
The existing permit’s limits were based on a design flow of 1.35 MGD.  The application stated that there are no planned 
upgrades or expansions.  Past Discharge Monitoring Reports (DMRs) were reviewed: the average flow continues to be  
below 1.35 MGD. There is no need to change the effluent flow on which the permit limits are developed.  
 
Summarized DMR data (attached) from November 1, 2021 through February 28, 2025 indicate an average monthly flow at 
outfall 001 of 0.90 MGD. The 95th percentile of the average monthly flows reported for the same period was 1.22 MGD.      
 
The most recent Chapter 94 Municipal Wasteload Report, submitted March and June 2024 for calendar year 2023  (see 
attached excerpt) also indicates that the facility is operating below their design flow.  This report did not indicate existing or 
projected hydraulic overload or organic overload for the next five years.   

 

 
Industrial Users:  
 
The  2023 NPDES renewal application identified one industrial user, Birdsboro Power Project which contributes 
approximately 450,000 gpd and qualifies as a Significant Industrial User (SIU).  Most of the wastewater was described in the 
application as cooling tower blowdown.  The application provided that this SIU conveys 449,000 gpd of process water and 
approximately 1000 gpd of sanitary wastewater, thus comprising 33-50% of the POTW’s discharge (0.45 MGD / 1.350 MGD 
design flow = 33% while 0.45 MGD / 0.90 average discharge flow = 50%).  As a steam electrical power generating station, 
the process wastewater is subject to federal Effluent Limitation Guidelines, 40 CFR Part 423.   
 
The facility’s 2023 Pretreatment Annual Report submitted to EPA similarly only shows one SIU which also qualifies as a 
categorical industrial user (CIU), Birdsboro Power, and no other CIUs or permitted IUs. The SIU contributed approximately 
32% of the WWTP’s total flow.  The 2023 Pretreatment Annual Report also indicated that there were no hauled-in wastes 
accepted, there were no instances of pass-through or interference at the POTW, and there were no significant or non-
significant industrial users in significant non-compliance status.   
 
Additionally, approximately 40,000 gpd of flow was contributed from non-SIU commercial dischargers. 
 
 
EPA Pretreatment Program: 
 
The facility has an EPA-approved Pretreatment Program. The draft renewal permit includes updated Part C conditions 
applicable to permittees with EPA Pretreatment Programs (Part C.II.).  
 
 
 
 

https://www.epa.gov/eg/current-effluent-guidelines-program-plan


NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

3 

Hauled-in Wastes:  
 
None accepted now and none expected over the next five years, according to their application. 

 

 
Combined Sewer Overflows:  

 
Not applicable  
 
 
Variances: 
 
There were no variances requested in the application. 
 
 
Sludge use and/or disposal:  
 
Hauled off-site, to a landfill (per application) 
 
 
Unresolved Violations:  
 
As of the preparation of this Fact Sheet, there are no outstanding violations for this client for the Clean Water Program.  
However, there are four outstanding violations from February 2023 for DEP’s Safe Drinking Water Program according to 
DEP’s Power BI Report Compliance History By Client.  The permit writer contacted Safe Drinking Water staff about these 
2023 violations.  Their response, by October 4, 2024 email, was that some of them could be closed and that none should 
prevent issuance of this renewal NPDES permit for discharges to waterways.   
 
 
Delaware River Basin Commission (DRBC):  
 
The facility discharges to a waterway within the Delaware River watershed and is thus subject to DRBC requirements. A 
copy of the draft permit and Fact Sheet will therefore be sent to the DRBC for their review in accordance with State 
regulations and an interagency agreement. Any comments from DRBC will be considered.  
 
DRBC’s Interactive Map shows the most recent docket for this facility was approved by DRBC September 10, 2020 and 
expires December 31, 2028: D-1974-126 CP-4. 
 
Birdsboro Power LLC has its own docket with DRBC, D-2016-004-1, for consumptive use: 2.72 MGD of surface water 
provided by Reading Area Water Authority through an interconnection.  Under emergency situations, water could be supplied 
by Birdsboro Municipal Authority through an interconnection.  Birdsboro Power estimated that approximately 87% of their 
total water use would be for the cooling water.  The docket was approved December 14, 2016 and expires December 14, 
2026. 
 
 
Public Participation: 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

s



NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 1.35  

 Latitude 40º 16' 9.7" (per last permit & appl)  Longitude 
-75º 48' 17.6"  
(per last permit & appl)  

 Quad Name   Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Hay Creek (CWF, MF)  Stream Code 1772   

 NHD Com ID 25963498   RMI 0.23   

 Drainage Area 22.1   Yield (cfs/mi2) 0.124   

 Q7-10 Flow (cfs) 2.73  (equivalent of 1.6 MGD)  Q7-10 Basis USGS/PA StrmStats online*  

 Elevation (ft)  165    Slope (ft/ft)   

 Watershed No. 3-C  Chapter 93 Class. CWF, MF   

 Existing Use None (use designated use, Ch. 93)  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status 
  
Impaired for Recreational Use (Assessment ID 18906)    

 Cause(s) of Impairment Pathogens  

 Source(s) of Impairment Unknown   

 TMDL Status None on Hay Creek  Name 
downstream, Schuylkill River impaired for 
Fish Consumption due to PCBs  

 
Secondary Receiving Water : Schuylkill River (stream code 0833, WWF) at RMI 63.4, elev. 160’  
                                                

 Background/Ambient Data*  SEE BELOW Data Source*  SEE BELOW  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Pottstown Borough Water Authority  

 PWS Waters Schuylkill River   Flow at Intake (cfs)   

 PWS RMI Approx. 57  Distance from Outfall (mi) Approx. 7 miles   
 

 

*StreamStats (usgs.gov) ; or https://streamstats.usgs.gov/ss/ 
 
Other Comments:  
 
-From the headwaters to mouth of Hay Creek considered ‘Trout Natural Reproduction, requiring a minimum 
Dissolved Oxygen in-stream level (water quality criteria as per Pa Code Chapter 93.7) of 8.0 mg/l during “early life stages” 
of October through May 
  
-Hay Creek not considered Class A Trout 
 
-Closest stream gage: None on Hay Creek; gage 01471510 is located upstream on Schuylkill River at Reading, approx. 
75.1 RMI; gage 01472000 is located downstream on Schuylkill River at Pottstown, approx. 54.2 RMI ( WQN 111).   
Q7-10 low-flow data is no longer collected/compiled at these gages. 
 
-No other dischargers to Hay Creek in proximity, except for MS4 stormwater discharges 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

5 

Treatment Facility Summary 

a 

Treatment Facility Name: Birdsboro WWTP 
 

WQM Permit No. Issuance Date 

0606405 A-1 5/23/2016 

0606405 3/21/2007 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With 

Ammonia Reduction Activated Sludge Gas Chlorine 1.35 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.89 2815  
Aerobic Digestion and 
Centrifuge de-watering Landfill 

 
 
Aerated grit chamber, mechanically cleaned bar screen, primary settling, activated sludge (2 Vertical Loop Reactors), final 
clarification, disinfection with chlorine gas, dechlorination with sodium bisulfite, post aeration, aerobic digestion and 
dewatering with centrifuge for sludge handling 
 
The POTW is surrounded by a dike for flood protection; the top of the dike is one foot above the 100-year flood level 
(according to the DRBC docket). 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

6 

EXISTING PERMIT LIMITS, 001:                      
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day)  Concentrations (mg/L) Minimum 
Measurement 

Frequency 
Required 

Sample Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX 
5.0 

Inst Min XXX XXX XXX 1/day Grab 

Total Residual Chlorine 
(TRC) XXX XXX XXX 0.16 XXX 0.55 1/day Grab 

Temperature (deg F)  XXX XXX XXX Report Report XXX 1/day I-S 

Carbonaceous 
Biochemical Oxygen 
Demand (CBOD5) 281 450 XXX 25.0 

40.0 
Wkly Avg 50 2/week 

24-Hr 
Composite 

Biochemical Oxygen 
Demand (BOD5) 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Suspended Solids 337 506 XXX 30.0 
45.0 

Wkly Avg 60 2/week 
24-Hr 

Composite 

Total Suspended Solids 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Total Dissolved Solids XXX XXX XXX 1000.0 2000.0 2500 2/month 
24-Hr 

Composite 

Oil and Grease XXX XXX XXX 15.0 XXX 30.0 2/month Grab 

Fecal Coliform  
(No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000.0 
Geo Mean XXX 10000 2/week Grab 

Fecal Coliform  
(No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200.0 
Geo Mean XXX 1000 2/week Grab 

Total Nitrogen  Report XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Ammonia-Nitrogen 
Nov 1 - Apr 30 159 XXX XXX 14.1 XXX 28.2 2/week 

24-Hr 
Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

7 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day)  Concentrations (mg/L) Minimum 
Measurement 

Frequency 
Required 

Sample Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Ammonia-Nitrogen 
May 1 - Oct 31 53 XXX XXX 4.7 XXX 9.4 2/week 

24-Hr 
Composite 

Total Phosphorus Report XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

Arsenic, Total 0.3 XXX XXX 0.023 0.036 0.058 1/week 
24-Hr 

Composite 

Cadmium, Total 0.01 XXX XXX 0.001 0.0015 0.0025 1/week 
24-Hr 

Composite 

Chromium, Hexavalent 0.3 XXX XXX 0.024 0.038 0.06 1/week 
24-Hr 

Composite 

Copper, Total 0.4 XXX XXX 0.037 0.057 0.09 1/week 
24-Hr 

Composite 

Cyanide, Free 0.14 XXX XXX 0.012 0.019 0.03 1/week 
24-Hr 

Composite 

Lead, Total 0.2 XXX XXX 0.016 0.025 0.04 1/week 
24-Hr 

Composite 

Mercury, Total 0.0014 XXX XXX 0.0001 0.0002 0.0003 1/week 
24-Hr 

Composite 

Nickel, Total 2.2 XXX XXX 0.20 0.32 0.5 1/week 
24-Hr 

Composite 

Silver, Total 0.2 XXX XXX 0.016 0.026 0.04 1/week 
24-Hr 

Composite 

Zinc, Total 3.4 XXX XXX 0.30 0.47 0.75 1/week 
24-Hr 

Composite 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

8 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2024 to January 31, 2025) 

 
Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 0.714 0.7940 0.684 0.867 0.820 0.786 0.900 0.732 0.856 1.168 1.212 0.932 

Flow (MGD) 
Daily Maximum 0.940 1.213 0.957 1.073 0.896 2.646 1.768 0.871 1.002 3.689 1.364 1.138 

pH (S.U.) 
Instantaneous 
Minimum 6.4 6.3 6.4 6.5 6.9 6.6 6.9 6.6 6.4 6.1 6.5 6.5 

pH (S.U.) 
Instantaneous 
Maximum 7.1 7.0 7.1 7.2 7.3 7.3 7.5 7.3 7.2 7.2 7.2 7.1 

DO (mg/L) 
Instantaneous 
Minimum 8.2 7.4 7.1 6.8 6.4 6.6 5.9 6.5 6.2 7.3 7.3 7.4 

TRC (mg/L) 
Average Monthly 0.04 0.03 0.04 0.04 0.05 0.03 0.06 0.04 0.04 0.04 0.04 0.03 

TRC (mg/L) 
Instantaneous 
Maximum 0.09 0.16 0.12 0.11 0.17 0.11 0.10 0.13 0.14 0.11 0.07 0.12 

Temperature (ºF) 
Average Monthly 56.0 59.0 64.0 68 70 74.0 76 71 67.0 61 58 57 

Temperature (ºF) 
Daily Maximum 59.0 63.0 70.0 72 75 78.0 78 75 71.0 66 60 59 

CBOD5 (lbs/day) 
Average Monthly < 13.0 < 15.0 < 14.0 < 17.0 < 15.0 < 18.0 < 17.0 < 15.0 < 19.0 < 31.0 < 21.0 < 24.0 

CBOD5 (lbs/day) 
Weekly Average < 14.0 < 17.0 < 19.0 < 29.0 16.0 < 26.0 21.0 16.0 21.0 < 86.0 < 25.0 23.0 

CBOD5 (mg/L) 
Average Monthly < 2.2 < 2.3 < 2.5 < 2.4 < 2.2 < 2.0 < 2.3 < 2.5 < 2.8 < 2.7 < 2.3 < 2.9 

CBOD5 (mg/L) 
Weekly Average < 2.7 < 2.8 < 3.1 < 3.5 2.4 < 2.0 3.1 < 2.7 3.4 < 4.1 < 2.5 2.8 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 1434.0 1074.0 743.0 1056.0 1438.0 794.0 691.0 528.0 669.0 911.0 804.0 1144.0 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0021709 
Birdsboro WWTP  
 
 

9 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 252.0 162.6 142.7 149.0 214.1 90.8 94.8 86.5 101.7 111.6 87.6 150.9 

TSS (lbs/day) 
Average Monthly < 23.0 < 33.0 < 24.0 < 29.0 < 27.0 < 36.0 < 32.0 24.0 < 27.0 < 72.0 46.0 < 33.0 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 4428.0 1259.0 801.0 1065.0 2290.0 884.0 720.0 599.0 866.0 1215.0 971.0 1379.0 

TSS (lbs/day) 
Weekly Average < 28.0 < 41.0 330 < 35.0 < 31.0 < 53.0 40.0 < 25.0 < 32.0 199.0 60.0 < 36.0 

TSS (mg/L) 
Average Monthly < 4.0 < 5.0 < 4.1 < 4.1 < 4.1 < 4.0 < 4.3 < 4.0 < 4.1 < 6.2 4.9 < 4.2 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 774.0 192.0 146.0 150.1 343.0 106.1 98.2 97.8 132.0 151.0 104.9 179.0 

TSS (mg/L) 
Weekly Average < 4.0 < 6.8 4.5 < 4.4 < 4.4 < 4.0 5.8 < 4.0 < 4.4 9.7 5.8 < 4.5 

Total Dissolved Solids 
(mg/L) 
Average Monthly 774.0 856.5 635.0 801.5 834.0 779.0 820.0 787.0 531.5 288.5 517.0 579.0 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 800.0 941.0 832.0 824.0 835.0 780.0 834.0 808.0 705.0 291.0 521.0 648.0 

Oil and Grease (mg/L) 
Average Monthly < 4.9 < 4.9 < 5.0 < 4.9 < 5.0 < 5.0 < 4.9 < 5.0 < 5.2 < 4.9 < 4.9 < 5.5 

Oil and Grease (mg/L) 
Instantaneous 
Maximum < 4.9 < 4.9 < 5.0 < 4.9 < 5.1 < 5.0 < 5.0 5.0 < 5.2 < 5.1 < 4.9 < 6.1 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 5.0 19.0 59.0 16.0 31.0 44.0 66.0 < 15.0 13.0 19.0 14.0 9.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 